seanron Las. FCC RF Test Report Report No. : FG402403N

Peak to Average Ratio
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7 15 20 507000 25350  PEISOEOM - 400@0 3.37 13 PASS

7 15 20 507000 25350  PEISOFOM 1@0 3.27 13 PASS

7 15 20 so7000 25350  PFOFPM 1000 4.21 13 PASS

7 15 20 507000  2535.0 DFTéSF;gE DM 1@0 3.58 13 PASS
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seanron Las. FCC RF Test Report Report No. : FG402403N

Occupied Bandwidth

R
7 15 5 507000 2535.0 CF&S;?'V' 25@0 4.4844 5.164
7 15 5 507000 2535.0 CE%'ZE,:AM 25@0 4.4789 5.147
7 15 5 507000 2535.0 C;%'ZE,:AM 25@0 4.4716 4.99
7 15 5 507000 2535.0 %’éog o 25@0 4.4731 5.081
7 15 10 507000 2535.0 C%ggEM 52@0 9.2781 10.05
7 15 10 507000 2535.0 CE%'ZE,:AM 52@0 9.2898 10.04
7 15 10 507000 2535.0 C;%Z?AM 52@0 9.2953 10.03
7 15 10 507000 2535.0 ngéog oW 52@0 9.2838 9.947
7 15 15 507000 2535.0 C%ggg'\" 79@0 14.094 14.87
7 15 15 507000 2535.0 C%%'ZRAM 79@0 14.089 14.94
7 15 15 507000 2535.0 C;%'ZRAM 79@0 14.105 15.0
7 15 15 507000 2535.0 %';éog AD,\'X' 79@0 14.105 14.84
7 15 20 507000 2535.0 C%‘S'S:EM 106@0 18.908 19.88
7 15 20 507000 2535.0 C%%'ZRAM 106@0 18.98 23.05
7 15 20 507000 2535.0 C;%ZRAM 106@0 18.943 19.92
7 15 20 507000 2535.0 3';;305 E&" 106@0 18.89 19.76
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Report No. : FG402403N

seanron Las. FCC RF Test Report

B2_N7(5M)_CP- B2_N7(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer Full_Mid_CH

InpWZ- 500" At 20 @8 Cater Fieq 2 535000000 Gz
on AvglHOl. 100/100
Radio Sid None:
Ref Lyl Offset 31,70 dB.
Ref Value 30.00 dB;

Inpul 7500 A 2048, TTn FreeRin | Cenler Freq 2535000000 Gz
CCon Gate: Of AvglHold. 100100
#FGan Low  Rodio Std Nove

"
FroqRetInt(S)

0o
FreqRef Int (S}

Ref Lvl Offset 31.70 dB
Ref Value 30.00 dBm

Span 10 MHz

#Video BW 150.00 kHz*
Sweep 4.80 ms (1001 pts)

#Video BW 150.00 kHz'

Occupled Bandwidih Ocaupled Bandwidth

44844 MHz Total Power dém 44789 MHz Total Power 275d8m
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L) 9l ? S
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G M ak+5

B2_N7(5M)_CP-OFDM_64 B2_N7(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Coup CorrCCan Gale. OF AvglHod 100100 ing OC  ComCCor Gate Of AvglHold 100100
HFGan Low  Radio Std None of Froq R, i (5) #FGan Low  RdoStd Nore
' Ref Lyl Offset 31.70 dB.
Ref Value 30.00 d

> Aign o Feq Ref:fnt (5]
1 Graph Ref Lvi Offset 31.70 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

Center 2.535000 GHz #Video BW 150.00 kHz" Span 10 MHz
‘Sweep 4.80 ms (1001 pts)

#Video BW 150,00 kHz'
Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz
2 Metrics:

(Center 2535000 GHz
#Res BW 51,000 kHz

2Melrc
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B2_N7(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Cater Fieq 2 535000000 Gz
AvglHOl. 100/100
Radio Sid None:
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\
|
|
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QAM_Outer_Full_Mid_CH
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KEYSIGHT et &

B2_N7(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH
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Center 253500 GHz
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Transnit Freq Erior
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Hcd?

Aton 20 4B

Gorler Freq 2 535000000 Gz
AvglHold. 100100
Rodo St Nona

T, Free Rin
Gato Of
#F Gan Low

Ref Lyl Offset 31.70 d8.
Ref Value 30.00 48

Span 20 MHz

#Video BW 300.00 kHz*
Sweep 253 ms (1001 pts)

Total Power 277d8m

% of OBW Power
xdB

B2 _N7(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEVSIGHT o R

Inpu(Z 50
Corr CCotr
Freq Ref. Int (S)
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#Res BW 100.00 kHz

Transmit Freq Error
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0 Novzr
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9:0824 A

Ao 2065

3240 kHz
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Carler Freq 2535000000 Gz
Avgltiod 1001100
Redo Std None

iig Fioa Run
Gale OF
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Ref Lyl Offset 31.70 dB.
Ref Value 30.00 d8m

Span 20 MHz

#ideo BW 300,00 kHz'
‘Sweep 253 ms (1001 pts)

Total Power
% of OBW Power
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B2_N7(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Cater Fieq 2 535000000 Gz
AvglHOl. 100/100
Radio Sid None:

InpulZ 506" Alten 30 a8

0o
FreqRef Int (S}

Ref Lvl Offset 31.70 dB
Ref Value 30.00 dBm

#Video BW 470.00 kHz'

(Center 253500 GHz
#Res BW 150.00 khz

2Metric

Total Power

Ocipied Bandwidth
% of OBW Power
xd8

14,004 MHz
Transmit Freq Ermor 10,049 kHz
XdB Bandwidih 14.87 MHz

Nov 27, 2024
9.08:51AM
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B2_N7(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH
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Radio Std None
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KEYSIGHT input R Inpul Z 307
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Agn Freq Rt (5] HIF Gain Low
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ScalelDiv 10048 Ref Value 30.00 dBm
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"
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Ref Lyl Offset 31.70 d8.
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14.0 Total Power 27848m
Transmit Freq Error 9171 Kz % of OBW Power
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Nov27, 2024
9:09:02AM
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Carler Freq 2535000000 Gz
Avgltiod 1001100
Redo Std None

Ation 2045, Tiig/Frva Run
Gale OF
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g D Corr CCotr
o Freq Ref. Int (S) #F Gain' Low
Ref Lvl Offset 31.70 dB
Ref Value 30.00d

Span 30 MHz

#Video BW 470,00 kHz"
‘Sweep 1,67 ms (1001 pts)

Center 253500 GHz
#Res BW 150.00 kHz

2 Metrics:
Oceipled Bandidh
14.105 MHz Total Power

Transmit Freq Error
XdB Bandwidth
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Report No. : FG402403N

seanron Las. FCC RF Test Report

B2_N7(20M)_CP- B2_N7(20M)_CP-OFDM_16
OFDM_QPSK_Outer Full_Mid_CH QAM_Outer Full_Mid_CH

InpWZ- 500" At 20 @8 Cater Fieq 2 535000000 Gz
on AvglHOl. 100/100
Radio Sid None:
2 Ref Lyl Offset 31,70 dB.
Ref Value 30.00 d8m

Inpul 7500 A 2048, TTn FreeRin | Cenler Freq 2535000000 Gz
CCon Gate: Of AvglHold. 100100
#FGan Low  Rodio Std Nove

"
FroqRetInt(S)

0o
FreqRef Int (S}

Ref Lvl Offset 31.70 dB
Ref Value 30.00 dBm

#Video BW 620.00 kHz' Center 253500 GHz #Video BW 620,00 kHz" Span 40 MHz|
£Res BW 20000 kHz Sweep 1.27 ms (1001 pts))

(Center 253500 GHz
#Res BW 200.00 khz
2Metric
Occupled Bandwidth
18.9¢ Total Power 28.1dBm
40691 kHz % of OBW Power
xdB

Occipied Bandwi
18.908 MHz Total Power 280d8m
Transiit Freq Extor 2863kHz % of OBW Power 9.00% Tratst Freq Erfr
X0B Bandwidth 1988 MHz X8 260008 X 0B Bandwidh 2305 MHz
Nov 27, 2024 5 § Nov 27, 2024
5 S (M ?] i
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B2_N7(20M)_CP-OFDM_64 B2_N7(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ocoupied
KEYSIGHT lnput R Input Z 50 0 Atten: 2008 Trig Free Run  Cenler Freq 2 535000000 GHz KEYSIGHT Input BF Input Z 500 Atten 2048 Trig FreoRun  Cenler Freq 2535000000 GHz
Coup CorrCCan Gale. OF AvalHoid: 100/100 g 0C  ConCCon Gato OFf AvglHld 100100
HFGan Low  Radio Std None n Froq R, i (5) #FGan Low  RdoStd Nore
' Ref Lyl Offset 31.70 dB.
Ref Value 30.00 d

> Aign o Feq Ref:fnt (5]
1 Graph Ref Lvi Offset 31.70 dB.
Scale/Div 10.0 dB Ref Value 30.00 dBm

Span 40 MHz

#Video BW 620,00 kHz"
‘Sweep 1.27 ms (1001 pts)

Span 40 MHz Center 253500 GHz

#Video BW 620.00 kHz'
Sweep 1.27 ms (1001 pts) #Res BW 200.00 kHz
2Melrics

(Center 253500 GHz
#Res BW 20000 kHz

2Melrc

Total Power

Oceipled Bandih
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Ocaipied Bandwidih

18,943 MHz Total Power
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XdB Bandwidth xd8 X 0B Bandwidh

Nov 27,2024
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seanron Las. FCC RF Test Report Report No. : FG402403N
Conducted Spurious Emissions
NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
7 15 5 500500 2502.5 s 1@0 see graph
7 15 5 500500 2502.5 DFT;;;E DM 1@0 seegraph  PASS
7 15 5 500500 25025 ~ PFLSOFOM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 5 500500 2502.5 ey 1@0 see graph
7 15 5 500500 25025 ~ DFT-SSOFDM 1@0 seegraph  PASS
QPSK
7 15 5 500500 25025 ~ DFT-SSOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
7 15 5 507000 2535.0 BPSK 1@0 see graph -
7 15 5 507000 25350  DrSOFOM 1@0 seegraph  PASS
7 15 5 507000 25350  DFTSOFDM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 5 507000 2535.0 QPSK 1@0 see graph -
7 15 5 507000 25350  DFT-SSOFDM 1@0 seegraph  PASS
QPSK
7 15 5 507000 25350  DFT-SOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
7 15 5 513500 2567.5 ook 1@0 see graph
7 15 5 513500 25675 DFTSOFOM 1@0 seegraph  PASS
7 15 5 513500 25675 ~ DFTSOFDM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 5 513500 2567.5 fnas; 1@0 see graph
7 15 5 513500 25675 ~ DFT-SSOFDM 1@0 seegraph  PASS
QPSK
7 15 5 513500 25675 ~ DFT-SOFDM 1@0 seegraph  PASS
QPsK
DFT-s-OFDM
7 15 15 501500 2507.5 s 1@0 see graph
7 15 15 501500 25075 DFSOFOM 1@0 seegraph  PASS
7 15 15 501500 25075 PFTSOFOM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 15 501500 2507.5 e 1@0 see graph
7 15 15 501500 25075  DFT-s-OFDM 1@0 seegraph  PASS
QPSK
7 15 15 501500 25075 ~ DFT-SSOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
7 15 15 507000 2535.0 o 1@0 see graph
7 15 15 507000 25350 ~ DFTSOFOM 1@0 seegraph  PASS
7 15 15 507000 2535.0 DFTB'T;SOE DM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 15 507000 2535.0 QPSK 1@0 see graph -
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seanron Las. FCC RF Test Report Report No. : FG402403N

7 15 15 507000 2535.0 DFT;F;gE DM 1@0 seegraph  PASS
7 15 15 507000 25350  DFT-sOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
7 15 15 512500 2562.5 BPSK 1@0 see graph -
7 15 15 512500 25625 O S OFPM 1@0 seegraph  PASS
7 15 15 512500 2562.5 DFT;;E DM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 15 512500 2562.5 QPSK 1@0 see graph -
7 15 15 512500 25625 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK
7 15 15 512500 2562.5 DFT-s-OFDM 1@0 see graph PASS
QPsK
DFT-s-OF DM
7 15 20 502000 2510.0 o 1@0 see graph
7 15 20 502000 2510.0 DFTE;SP‘S; DM 1@0 seegraph  PASS
7 15 20 502000 25100  PFTSOFDM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 20 502000 2510.0 o 1@0 see graph
7 15 20 502000 25100  DFT-SOFDM 1@0 seegraph  PASS
QPsK
7 15 20 502000 25100  DFT-SOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
7 15 20 507000 2535.0 s 1@0 see graph
7 15 20 507000 2535.0 DFTE;T;S?}E DM 1@0 seegraph  PASS
7 15 20 507000 25350 ~ DFLSOFOM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 20 507000 2535.0 ey 1@0 see graph
7 15 20 507000 2535.0 DFTéSF;gEDM 1@0 seegraph  PASS
7 15 20 507000 2535.0 DFTC';;(S)E DM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 20 512000 2560.0 o 1@0 see graph
7 15 20 512000 25600  PFTSOFOM 1@0 seegraph  PASS
7 15 20 512000 2560.0 DFTB'T;SOE DM 1@0 seegraph  PASS
DFT-s-OFDM
7 15 20 512000 2560.0 QPSK 1@0 see graph -
7 15 20 512000 25600  DFT-sOFDM 1@0 seegraph  PASS
QPSK
7 15 20 512000 25600  DFT-S-OFDM 1@0 seegraph  PASS
QPsK
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B2_N7(5M)_DFT-s- B2_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge_1RB_Left_ Low_CH

B2_N7(5M)_DFT-s- B2_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH

. rww“
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B2_N7(5M)_DFT-s- B2_N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

A A A i T =]

B2_N7(15M)_DFT-s- B2_N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge_1RB_Left Low_CH
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B2_N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

B2_N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High_CH

B2_N7(15M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left_Mid_CH

B2_N7(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH
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B2_N7(20M)_DFT-s- B2_N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge_1RB_Left Low_CH

: ///WNNM

B2_N7(20M)_DFT-s- B2_N7(20M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_ Mid_CH
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B2_N7(20M)_DFT-s- B2_N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

|
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seanron Las. FCC RF Test Report Report No. : FG402403N
Conducted Band Edge
B';': d (?(ﬁf) Ba?h::zi;jth Arfcn (Hﬁg) Modulation RB Result Verdict
7 15 5 500500 25025 ~ PFLSOFOM 1@0 seegraph  PASS
7 15 5 500500 2502.5 DFTésF;gIE DM 1@0 seegraph  PASS
7 15 5 500500 25025 DFTSOFPM - 25@0  seegraph  PAss
7 15 5 500500 o525 PFISOPM 25@0  seegraph  PASS
7 15 5 513500 25675 DF 1 OFDM 1@24  seegraph  PASS
7 15 5 513500 ase75 PSP 1@24  seegraph  PASS
7 15 5 513500 as675  DFTSOFPM o 25@0  seegraph  PAss
7 15 5 513500 as675 DT OFPM o 25@0  seegraph  PAss
7 15 15 501500 25075 DFSOFOM 1@0 seegraph  PASS
7 15 15 501500 2507.5 DFT&T;?E DM 1@0 seegraph  PASS
7 15 15 501500 25075 DFSOFPM 75@0  seegraph  PAss
7 15 15 501500 2507.5 DFT&T;?EDM 75@0  seegraph  PASS
7 15 15 512500 25625 ~ DFTSOFDM 1@78  seegraph  PASS
7 15 15 512500 2562.5 DFTQ'SF;gE DM 1@78  seegraph  PASS
7 15 15 512500 25625 DFESOFPM 75@0  seegraph  PAss
7 15 15 512500 2562.5 DFTQ'SF;gE DM 75@0  seegraph  PASS
7 15 20 502000 25100  PFTSOFOM 1@0 seegraph  PASS
7 15 20 502000 2510.0 DFTQ'SF;SE DM 1@0 seegraph  PASS
7 15 20 502000 25100  PFESOFPM 400@0  seegraph  PAss
7 15 20 502000 25100  OFT=OFPM 100@0  seegraph  PAss
7 15 20 512000 2560.0 DFTéf;g}f DM 1@105 seegraph  PASS
7 15 20 512000 25600  OT=OFPM T 1@105  seegraph  PAss
7 15 20 512000 2560.0 DFTéf;SO}f DM 100@0  seegraph  PASS
7 15 20 512000 25600  OT=OFPM o 100@0  seegraph PSS
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B2_N7(5M)_DFT-s- B2_N7(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
Wil )

KEYSIGHT fot &

Aiev 3008 Trg/FreaRun  Center Freq 22005000000 Gtz Inpu(Z 500 Aten 208 TTng; FreeRun
Gale OF AvglHold: 10001000 CorrCCarr Gale OF AvgHold 1001100
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FR1 N38 ANT2

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.77dB

NR Band|SCS|BandWidth| Arfcn  |Freq(MHz) Modulation RB P%‘\’A'I‘gr‘zgéen‘:) EIRP(dBm)|EIRP(W)
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK 50@25 24.03 22.26 0.1683
38 30 40 518000 2590 DFT-s-OFDM PI1/2 BPSK l@1 24.13 22.36 0.1722
38 30 40 518000 2590 DFT-s-OFDM PI1/2 BPSK 1@104 24.13 22.36 0.1722
38 30 40 518000 2590 DFT-s-OFDM QPSK 50@25 24 22.23 0.1671
38 30 40 518000 2590 DFT-s-OFDM QPSK l@1 24.09 22.32 0.1706
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@104 24.13 22.36 0.1722
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 50@25 23.03 21.26 0.1337
38 30 40 518000 2590 DFT-s-OFDM 16 QAM l@1 23.18 21.41 0.1384
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 1@104 23.17 21.4 0.1380
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 50@25 21.53 19.76 0.0946
38 30 40 518000 2590 DFT-s-OFDM 64 QAM l@1 21.64 19.87 0.0971
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@104 21.63 19.86 0.0968
38 30 40 518000 2590 DFT-s-OFDM 256 QAM 50@25 19.49 17.72 0.0592
38 30 40 518000 2590 DFT-s-OFDM 256 QAM l@1 19.43 17.66 0.0583
38 30 40 518000 2590 DFT-s-OFDM 256 QAM 1@104 19.41 17.64 0.0581
38 30 40 518000 2590 CP-OFDM QPSK 53@26 22.6 20.83 0.1211
38 30 40 518000 2590 CP-OFDM QPSK l@1 22.64 20.87 0.1222
38 30 40 518000 2590 CP-OFDM QPSK 1@104 22.57 20.8 0.1202
38 30 40 519000 2595 DFT-s-OFDM PI1/2 BPSK 50@25 24.21 22.44 0.1754
38 30 40 519000 2595 DFT-s-OFDM PI1/2 BPSK l@1 23.89 22.12 0.1629
38 30 40 519000 2595 DFT-s-OFDM PI1/2 BPSK 1@104 23.88 22.11 0.1626
38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 24.25 22.48 0.1770
38 30 40 519000 2595 DFT-s-OFDM QPSK l@1 23.83 22.06 0.1607
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 23.9 22.13 0.1633
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 50@25 23.21 21.44 0.1393
38 30 40 519000 2595 DFT-s-OFDM 16 QAM @1 22.91 21.14 0.1300
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@104 23.04 21.27 0.1340
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 50@25 21.76 19.99 0.0998
38 30 40 519000 2595 DFT-s-OFDM 64 QAM @1 21.3 19.53 0.0897
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@104 21.44 19.67 0.0927
38 30 40 519000 2595 DFT-s-OFDM 256 QAM 50@25 19.73 17.96 0.0625
38 30 40 519000 2595 DFT-s-OFDM 256 QAM @1 19.09 17.32 0.0540
38 30 40 519000 2595 DFT-s-OFDM 256 QAM 1@104 19.18 17.41 0.0551
38 30 40 519000 2595 CP-OFDM QPSK 53@26 22.71 20.94 0.1242
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38 30 40 519000 2595 CP-OFDM QPSK 1@1 22.32 20.55 0.1135
38 30 40 519000 2595 CP-OFDM QPSK 1@104 22.34 20.57 0.1140
38 30 40 520000 2600 DFT-s-OFDM PI1/2 BPSK 50@25 24.25 22.48 0.1770
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK 1@1 23.62 21.85 0.1531
38 30 40 520000 2600 DFT-s-OFDM PI1/2 BPSK 1@104 23.94 22.17 0.1648
38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 24.26 22.49 0.1774
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@1 23.61 21.84 0.1528
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 23.83 22.06 0.1607
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 50@25 23.26 21.49 0.1409
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@1 22.62 20.85 0.1216
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@104 23.01 21.24 0.1330
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 50@25 21.8 20.03 0.1007
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@1 21.1 19.33 0.0857
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@104 21.52 19.75 0.0944
38 30 40 520000 2600 DFT-s-OFDM 256 QAM 50@25 19.73 17.96 0.0625
38 30 40 520000 2600 DFT-s-OFDM 256 QAM 1@1 18.89 17.12 0.0515
38 30 40 520000 2600 DFT-s-OFDM 256 QAM 1@104 19.26 17.49 0.0561
38 30 40 520000 2600 CP-OFDM QPSK 53@26 22.73 20.96 0.1247
38 30 40 520000 2600 CP-OFDM QPSK 1@1 22.07 20.3 0.1072
38 30 40 520000 2600 CP-OFDM QPSK 1@104 22.4 20.63 0.1156
38 30 20 516000 2580 DFT-s-OFDM PI/2 BPSK l@1 24.07 22.3 0.1698
38 30 20 516000 2580 DFT-s-OFDM QPSK 1@1 24.1 22.33 0.1710
38 30 20 516000 2580 DFT-s-OFDM 16 QAM l@1 23.17 21.4 0.1380
38 30 20 519000 2595 DFT-s-OFDM PI/2 BPSK 1@1 23.82 22.05 0.1603
38 30 20 519000 2595 DFT-s-OFDM QPSK 1@1 23.78 22.01 0.1589
38 30 20 519000 2595 DFT-s-OFDM 16 QAM @1 22.87 21.1 0.1288
38 30 20 522000 2610 DFT-s-OFDM PI/2 BPSK @1 24.35 22.58 0.1811
38 30 20 522000 2610 DFT-s-OFDM QPSK 1@1 24.29 22.52 0.1786
38 30 20 522000 2610 DFT-s-OFDM 16 QAM l@1 23.5 21.73 0.1489
38 30 30 517000 2585 DFT-s-OFDM PI/2 BPSK @1 24.14 22.37 0.1726
38 30 30 517000 2585 DFT-s-OFDM QPSK 1@1 24.15 22.38 0.1730
38 30 30 517000 2585 DFT-s-OFDM 16 QAM l@1 23.2 21.43 0.1390
38 30 30 519000 2595 DFT-s-OFDM PI/2 BPSK 1@1 23.67 21.9 0.1549
38 30 30 519000 2595 DFT-s-OFDM QPSK 1@1 23.63 21.86 0.1535
38 30 30 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.81 21.04 0.1271
38 30 30 521000 2605 DFT-s-OFDM PI/2 BPSK 1@1 24.14 22.37 0.1726
38 30 30 521000 2605 DFT-s-OFDM QPSK 1@1 24.11 22.34 0.1714
38 30 30 521000 2605 DFT-s-OFDM 16 QAM 1@1 23.19 21.42 0.1387
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FR1 N41 ANT2

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.52dB

NR Band|SCS|BandWidth| Arfcn |Freq(MHz) Modulation RB P%“”;‘;‘(‘:éerg) EIRP(dBm) |EIRP(W)
41 |30| 20 |501204| 2506.02 | DFT-s-OFDM PI2 BPSK | 1@1 26.2 24.68 | 0.2938
41 | 30| 20 |501204| 2506.02 | DFT-s-OFDMQPSK | 1@1 26.22 247 | 0.2951
41 |30| 20 [501204| 2506.02 | DFT-s-OFDM 16 QAM | 1@1 25.23 2371 | 0.2350
41 |30| 20 |518598| 2592.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.31 2479 | 0.3013
41 | 30| 20 |518598| 259299 | DFT-s-OFDMQPSK | 1@1 26.31 2479 | 0.3013
41 | 30| 20 |518598] 2592.99 | DFT-s-OFDM 16 QAM | 1@1 25.35 2383 | 0.2415
41 | 30| 20 |535998| 2679.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.21 24.69 | 0.2944
41 |30| 20 [535008] 2679.99 | DFT-s-OFDMQPSK | 1@1 26.24 2472 | 0.2965
41 | 30| 20 |535998] 2679.99 | DFT-s-OFDM 16 QAM | 1@1 2517 2365 | 0.2317
41 | 30| 30 |502200] 2511 | DFT-s-OFDMPI2BPSK | 1@1 26.22 247 | 0.2951
41 30| 30 |502200] 2511 DFT-s-OFDM QPSK | 1@1 26.2 2468 | 0.2938
41 |30| 30 |502200] 2511 | DFTs-OFDM16QAM | 1@1 25.26 2374 | 0.2366
41 | 30| 30 |518598| 2592.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.25 2473 | 0.2072
41 | 30| 30 |518598| 259209 | DFT-s-OFDMQPSK | 1@1 26.19 2467 | 0.2931
41 |30| 30 |518508| 2592.09 | DFT-s-OFDM 16 QAM | 1@1 25.28 2376 | 0.2377
41 | 30| 30 |534996| 2674.98 | DFT-s-OFDM PI2 BPSK | 1@1 26.23 2471 | 0.2958
41 | 30| 30 |534996| 267498 | DFT-s-OFDMQPSK | 1@1 26.22 247 | 0.2951
41 | 30| 30 |534996| 2674.98 | DFT-s-OFDM 16 QAM | 1@1 25.3 2378 | 0.2388
41 |30| 40 |503202| 2516.01 | DFT-s-OFDM PI2 BPSK | 1@1 26.28 2476 | 0.2992
41 | 30| 40 |503202| 2516.01 | DFT-s-OFDMQPSK | 1@1 26.22 247 | 0.2951
41 | 30| 40 |503202| 2516.01 | DFT-s-OFDM 16 QAM | 1@1 25.25 2373 | 0.2360
41 |30| 40 |518598| 2592.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.28 2476 | 0.2992
41 | 30| 40 [518508] 2502.00 | DFT-s-OFDMQPSK | 1@1 26.22 247 | 0.2951
41 | 30| 40 |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 25.29 2377 | 0.2382
41 | 30| 40 |534000] 2670 | DFT-s-OFDMPI2BPSK | 1@1 26.34 2482 | 0.3034
41 |30| 40 [534000] 2670 DFT-s-OFDM QPSK | 1@1 26.33 2481 | 03027
41 |30| 40 [534000] 2670 | DFT-s-OFDM16QAM | 1@1 25.35 2383 | 0.2415
41 | 30| 50 |504204| 2521.02 | DFT-s-OFDM PI2 BPSK | 1@1 26.03 2451 | 0.2825
41 | 30| 50 |504204| 2521.02 | DFT-s-OFDMQPSK | 1@1 26.06 2454 | 0.2844
41 | 30| 50 |504204| 2521.02 | DFT-s-OFDM 16 QAM | 1@1 25.11 2359 | 0.2286
41 | 30| 50 |518598| 2592.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.01 2449 | 0.2812
41 | 30| 50 |518598| 259299 | DFT-s-OFDMQPSK | 1@1 25.99 2447 | 0.2799
41 |30| 50 |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.97 2345 | 0.2213
41 |30| 50 |532008| 2664.99 | DFT-s-OFDM PI2 BPSK | 1@1 26.04 2452 | 0.2831
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NR Band|SCS|BandWidth| Arfcn |Freq(MHz) Modulation RB P%“’A',‘;‘(‘géerg) EIRP(dBm)|EIRP(W)
41 |30 50  |532998| 2664.99 | DFT-s-OFDM QPSK 1@1 25.99 24.47 | 0.2799
41 |30 50  |532998| 2664.99 | DFT-s-OFDM 16 QAM | 1@1 24.95 2343 | 0.2203
41 |30 60  |505200| 2526 | DFT-s-OFDM PI2BPSK | 1@1 26.08 2456 | 0.2858
41 |30 60  |505200| 2526 DFT-s-OFDM QPSK 1@1 26.1 2458 | 0.2871
41 |30 60  |505200| 2526 DFT-s-OFDM 16 QAM | 1@1 25.01 2349 | 0.2234
41 |30 60  |518598| 2592.99 | DFT-s-OFDM PI2BPSK | 1@1 26 2448 | 0.2805
41 |30 60  |518598| 2592.99 | DFT-s-OFDM QPSK 1@1 25.93 24.41 | 0.2761
41 |30 60  |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.95 2343 | 0.2203
41 |30 60  |531996| 2659.98 | DFT-s-OFDM PI2 BPSK | 1@1 26.01 2449 | 02812
41 |30 60  |531996| 2659.98 | DFT-s-OFDM QPSK 1@1 25.99 2447 | 0.2799
41 |30 60  [531996| 2659.98 | DFT-s-OFDM 16 QAM | 1@1 24.84 2332 | 0.2148
41 |30 70 |505200| 2531.01 | DFT-s-OFDM P2 BPSK | 1@1 25.92 244 | 0.2754
41 |30 70 |505200| 2531.01 DFT-s-OFDM QPSK 1@1 25.92 244 | 0.2754
41 |30 70  |505200| 2531.01 | DFT-s-OFDM 16 QAM | 1@1 24.86 2334 | 02158
41 |30 70  |518598| 2592.99 | DFT-s-OFDM P2 BPSK | 1@1 25.68 2416 | 0.2606
41 |30 70 |518598| 2592.99 | DFT-s-OFDM QPSK 1@1 25.64 2412 | 0.2582
41 |30 70 |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.66 23.14 | 0.2061
41 |30 70  |531996| 2655 | DFT-s-OFDM PI2BPSK | 1@1 25.94 24.42 | 0.2767
41 |30 70 |531996| 2655 DFT-s-OFDM QPSK 1@1 25.81 2429 | 0.2685
41 |30 70  |531996| 2655 DFT-s-OFDM 16 QAM | 1@1 24.73 2321 | 0.2094
41 |30 80  |507204| 2536.02 | DFT-s-OFDM PI2BPSK | 1@1 25.87 2435 | 02723
41 |30 80  |507204| 2536.02 | DFT-s-OFDM QPSK 1@1 25.88 2436 | 0.2729
41 |30 80  |507204| 2536.02 | DFT-s-OFDM 16 QAM | 1@1 24.96 23.44 | 0.2208
41 |30 80  |518598| 2592.99 | DFT-s-OFDM PI2 BPSK | 1@1 25.64 2412 | 0.2582
41 |30 80  |518598| 2592.99 | DFT-s-OFDM QPSK 1@1 25.63 2411 | 0.2576
41 |30 80  |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.59 23.07 | 0.2028
41 |30 80  [529998| 2649.99 | DFT-s-OFDM PI/2BPSK | 1@1 25.84 2432 | 0.2704
41 |30 80  |529998| 2649.99 | DFT-s-OFDM QPSK 1@1 25.71 2419 | 0.2624
41 |30 80  |529998| 2649.99 | DFT-s-OFDM 16 QAM | 1@1 24.76 2324 | 0.2109
41 |30 90  [508200| 2541 | DFT-s-OFDMPI2BPSK | 1@1 25.84 2432 | 0.2704
41 |30 90  |508200| 2541 DFT-s-OFDM QPSK 1@1 25.83 2431 | 0.2698
41 |30 90  |508200| 2541 DFT-s-OFDM 16 QAM | 1@1 24.9 23.38 | 0.2178
41 |30 90  [518598| 2592.99 | DFT-s-OFDM PI2BPSK | 1@1 25.74 2422 | 0.2642
41 |30 90  [518598| 2592.99 | DFT-s-OFDM QPSK 1@1 25.67 2415 | 0.2600
41 |30 90  [518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.71 23.19 | 0.2084
41 |30 90  |528996| 2644.98 | DFT-s-OFDM PI2BPSK | 1@1 25.74 2422 | 0.2642
41 |30 90  |528996| 2644.98 | DFT-s-OFDM QPSK 1@1 25.75 2423 | 0.2649
41 |30 90  |528996| 2644.98 | DFT-s-OFDM 16 QAM | 1@1 24.75 2323 | 0.2104
41 |30 100  [509202| 2546.01 | DFT-s-OFDM PI/2 BPSK |135@67| 25.91 24.39 | 0.2748
41 |30 100  [509202| 2546.01 | DFT-s-OFDM PI/2 BPSK | 1@1 25.88 2436 | 0.2729
41 |30 100  |509202| 2546.01 | DFT-s-OFDM PI/2 BPSK | 1@271| 25.97 2445 | 0.2786
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NR Band|SCS|BandWidth| Arfcn |Freq(MHz) Modulation RB P%“’A',‘;‘(‘géerg) EIRP(dBm)|EIRP(W)
41 |30 100 [509202| 2546.01 DFT-s-OFDM QPSK ~ (135@67|  25.87 24.35 | 0.2723
41 |30 100 [509202| 2546.01 DFT-s-OFDM QPSK 1@1 25.88 24.36 | 0.2729
41 |30 100 [509202| 2546.01 DFT-s-OFDM QPSK | 1@271| 26.04 2452 | 0.2831
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 16 QAM |135@67| 24.87 2335 | 0.2163
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 16 QAM | 1@1 24.9 2338 | 02178
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 16 QAM | 1@271| 25.03 2351 | 0.2244
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 64 QAM [135@67| 23.34 21.82 | 0.1521
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 64 QAM | 1@1 23.16 21.64 | 0.1459
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 64 QAM | 1@271| 23.43 21.91 | 0.1552
41 |30 100  [509202| 2546.01 | DFT-s-OFDM 256 QAM [135@67| 21.37 19.85 | 0.0966
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 256 QAM | 1@1 21.22 19.7 | 0.0933
41 |30 100  |509202| 2546.01 | DFT-s-OFDM 256 QAM | 1@271| 21.41 19.89 | 0.0975
41 |30 100 [509202| 2546.01 CP-OFDM QPSK  [137@68| 24.36 22.84 | 0.1923
41 |30 100 [509202| 2546.01 CP-OFDM QPSK 1@1 24.37 2285 | 0.1928
41 |30 100 [509202| 2546.01 CP-OFDM QPSK 1@271| 24.52 23 0.1995
41 |30 100  [518598| 2592.99 | DFT-s-OFDM PI/2 BPSK |135@67|  25.91 2439 | 0.2748
41 |30 100  |518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@1 25.57 24.05 | 0.2541
41 |30 100  |518598| 2592.99 | DFT-s-OFDM PI/2 BPSK | 1@271| 26.03 2451 | 0.2825
41 |30 100  |518598| 2592.99 | DFT-s-OFDM QPSK [135@67| 25.89 24.37 | 0.2735
41 |30 100  |518598| 2592.99 | DFT-s-OFDM QPSK 1@1 25.58 24.06 | 0.2547
41 |30 100  |518598| 2592.99 | DFT-s-OFDM QPSK |1@271| 26.04 2452 | 0.2831
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 16 QAM |135@67|  24.9 2338 | 0.2178
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@1 24.66 23.14 | 0.2061
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 16 QAM | 1@271| 25.02 235 | 0.2239
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 64 QAM [135@67| 23.29 21.77 | 0.1503
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 64 QAM | 1@1 22.85 2133 | 0.1358
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 64 QAM |1@271| 23.31 21.79 | 0.1510
41 |30 100  [518598| 2592.99 | DFT-s-OFDM 256 QAM [135@67|  21.29 19.77 | 0.0948
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 256 QAM | 1@1 20.87 19.35 | 0.0861
41 |30 100  |518598| 2592.99 | DFT-s-OFDM 256 QAM | 1@271| 21.48 19.96 | 0.0991
41 |30 100  [518598| 2592.99 CP-OFDM QPSK  [137@68| 24.23 22.71 | 0.1866
41 |30 100  [518598| 2592.99 CP-OFDM QPSK 1@1 24.08 2256 | 0.1803
41 |30 100  [518598| 2592.99 CP-OFDM QPSK 1@271| 24.48 22.96 | 0.1977
41 |30 100  |528000| 2640 | DFT-s-OFDM PI/2 BPSK [135@67| 25.98 24.46 | 0.2793
41 |30 100  [528000| 2640 | DFT-s-OFDM PI/2 BPSK | 1@1 25.74 2422 | 0.2642
41 |30 100  [528000| 2640 | DFT-s-OFDM PI/2 BPSK | 1@271 26.1 2458 | 0.2871
41 |30 100  [528000| 2640 DFT-s-OFDM QPSK ~ (135@67|  25.82 243 | 0.2692
41 |30 100  [528000| 2640 DFT-s-OFDM QPSK 1@1 25.71 2419 | 0.2624
41 |30 100  [528000| 2640 DFT-s-OFDM QPSK | 1@271|  26.11 2459 | 0.2877
41 |30 100  [528000| 2640 DFT-s-OFDM 16 QAM  [135@67|  24.85 2333 | 0.2153
41 |30 100  [528000| 2640 DFT-s-OFDM 16 QAM | 1@1 24.69 2317 | 0.2075
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NR Band|SCS|BandWidth| Arfcn |Freq(MHz) Modulation RB P%c\):;l(l:tBe:) EIRP(dBm) |EIRP(W)
41 |30| 100 |528000] 2640 | DFTs-OFDM16QAM |1@271| 25.02 235 | 0.2239
41 | 30| 100 |528000] 2640 | DFT-s-OFDM64 QAM |135@67| 23.35 2183 | 0.1524
41 | 30| 100 |528000] 2640 | DFT-s-OFDM64 QAM | 1@1 23 2148 | 0.1406
41 | 30| 100 [528000] 2640 | DFT-s-OFDM64 QAM |1@271| 23.43 21.91 | 0.1552
41 | 30| 100 [528000] 2640 | DFT-s-OFDM 256 QAM |135@67| 21.35 19.83 | 0.0962
41 | 30| 100 |528000] 2640 | DFT-s-OFDM 256 QAM | 1@1 21.0 1957 | 0.0906
41 | 30| 100 |528000] 2640 | DFT-s-OFDM 256 QAM |1@271| 215 19.98 | 0.0995
41 30| 100 [528000] 2640 CP-OFDMQPSK  |137@68| 24.44 2292 | 0.1959
41 | 30| 100 |528000] 2640 CP-OFDM QPSK 1@1 24.25 2273 | 0.1875
41 | 30| 100 |528000] 2640 CP-OFDMQPSK | 1@271| 24.64 2312 | 0.2051
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict = Environment
Band (kHz) (MHz) (MHz) (ppm)

41 30 20 518508  2592.99 CFSS;EM 51@0 00034  PASS NV

41 30 20 518508  2592.99 CFSS;EM 51@0  -0.0032  PASS LV

41 30 20 518508  2592.99 CFSS;EM 51@0 00027  PASS HV

4 30 20 518598  2502.99 CFSS;EM 51@0  0.0021 PASS -30C

M 30 20 518598  2502.99 CFSS;EM 51@0 00016  PASS -20C

# 30 20 518598  2502.99 CFSSQEM 51@0 00012  PASS -10C

4 30 20 518598  2592.99 CF(;S;?M 51@0 00015  PASS e

4 30 20 518598  2592.99 CZ‘S&’M 51@0  -0.0032  PASS 10C

4 30 20 518598  2592.99 CZ‘S;[(’M 51@0  0.0021 PASS 201C

4 30 20 518598  2592.99 CF(;S;[(’M 51@0  -0.0025  PASS 30°C

4 30 20 518598  2592.99 CFSSQEM 51@0  -0.0014  PASS 40C

4 30 20 518598  2592.99 CFSSQEM 51@0 00019  PASS 50°C
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz2) (MHz2) (dB) (dB)
41 30 20 518598 250299 CP-OFDM 540 6.97 13 PASS
QPSK
41 30 20 518598 250299 ~ CP-OFDM 1@0 5.88 13 PASS
QPSK
CP-OFDM
M 30 20 518598  2592.99 16 QAM 51@0 6.93 13 PASS
CP-OFDM
41 30 20 518598  2592.99 16 QAM 1@0 6.55 13 PASS
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Freq Ret Int (5] o

Average Power
21,68 dBm

0008
Info BW 25.000 MHz

OFDM_QPSK_Outer_Full_Mid_CH

N41(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 20 518598 2592.99 C%‘S'S:EM 51@0 18.205 197
41 30 20 518598 2592.99 C%%'RIM 51@0 18.204 19.11
41 30 20 518598 2592.99 C;' %’m"' 51@0 18.168 19.08
41 30 20 518598  2592.99 %’éog few 51@0 18.213 19.38
41 30 30 518598  2592.99 C%ggEM 78@0 27.839 29.23
41 30 30 518598  2592.99 CE%'ZE,:AM 78@0 27.906 29.15
41 30 30 518598 259299  Co %'ZE,:AM 78@0 27.877 29.4
41 30 30 518598  2592.99 %’éog oW 78@0 27.924 28.79
41 30 40 518598  2592.99 C%SgEM 106@0 37.882 39.25
41 30 40 518598  2592.99 CE%'ZE,:AM 106@0 37.836 39.07
41 30 40 s1e598 250299 Ol 106@0 37.819 39.63
41 30 40 518598 250299 S0t DMl 106@0 37.852 39.92
41 30 50 ste598 250299  CToOFPM 133@0 47.542 49.41
41 30 50 stes98 250299 COIDM 133@0 47.602 49.23
41 30 50 s1e598 250299 L OLDV 133@0 47.624 48.98
41 30 50 518598 250299 S0t DM 133@0 47.496 49.13
41 30 60 s1598 250299 CToOFPM 162@0 57.851 59.98
41 30 60 stes08 250299 SO DM 162@0 57.873 60.04
41 30 60 stes08 250299 DM 1e2@0 57.902 60.05
41 30 60 s1es08 250299 SEOPOM 162@0 57.802 59.65
41 30 70 steso8 250299 CFLOCPM 1s0@o 67.366 69.54
41 30 70 stes08 250299 SO DM 1sa@o 67.544 69.72
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41 30 70 518598  2592.99 C&' %'ZE,:AM 189@0 67.519 69.91
41 30 70 518598  2592.99 %’éog o 189@0 67.641 69.73
41 30 80 518508  2592.99 CF&S;?'V' 217@0 77.459 79.97
41 30 80 518598  2592.99 CE%'ZE,:AM 217@0 77.603 80.04
41 30 80 stes8 250299 GO DM 217@o 77.558 80.26
41 30 80 518508 250299  GPOFDM 217@o 77.622 80.02
41 30 90 s1es08 250299  CFOTDM  245@0 87.588 90.26
41 30 90 s1es08 250299 GO DM 245@0 87.47 90.41
41 30 90 s1es08 250299 GO DM 245@0 87.452 90.4
41 30 90 518508 250299  GPOPDM 2450 87.594 90.23
41 30 100 s1e598 250299  CToOFPM a73@0 97.607 100.7
41 30 100 steso8 250299 S ODM 273@0 97.563 100.6
41 30 100 steso8 250299  LODM 273@0 97.399 100.4
41 30 100 s1es08 250299 SEPOM 2730 97.572 100.5
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SPORTON LAB.

FCC RF Test Report
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

SPORTON LAB.
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Ref Lyl Offset 26,00 8
Ref Value 30.00 dBm

Freq Ret ot (§)

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

(Center 2.59299 GHz #Video BW 910.00 kHz' Center 259209 GHz #Video BW 910,00 kHz"
#Res BW 300.00 kHz Sweep 1.00ms (1001 pts) 4Res BW 300.00 kHz ‘Sweep 1,00 ms (1001 pts)
Occipled Bandwidih Occiipled Bandwidth
Total Power 267dBm 2i i Total Power dBm
Transit Freq Efor % of OBW Power 99.00 % “Transmit Freq Efror 5630 kHz % of OBW Power 99.00%
xd8 6.00 08 XdB Bandwidth 2915MHz xd8 260008
Nov 26, 2024

XdB Bandwidth 9.23 MHz
9l ?

Noy 26, 2024

ac A ? 25500AM

N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

N+
F InpWZ 500 Allen 208 TTrg!FioeRun  Center Freq 2507980000 GHz
ing DG (CoCCon Gate Off AvgHold 1001100
Freq Ret Int(S) #F Gain Low  Rado Std Noe

N41(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Cnter Frog 2 507980000 Gz
Coup ConGCon Gale Of AvglHod: 1001100
g, O Freq Ret Int (5] HFGan Low  Radio St None

Ref Lvl Offset 26.00 d8
Ref Value 30.00 d8m

Ref Lvl Offset 26.00 dB
Ref Value 30.00 dBm

ScalelDiv 10.0 d8

b
Span 60 MHz [Center 259299 GHz #Video BW 910.00 kHz" Span 60 MHz|
#Res BW 300.00 kHz ‘Sweep 1,00 ms (1001 pts)

#ideo BW 910.00 kHz'
Sweep 1.00 ms (1001 ps)

(Center 259299 GHz
#Res BW 300.00 kHz

2Metrics

Occupled Bandwidih Occlipled Bandwidth

27877 MHz Total Power 260d8m 27.924 MHz Total Power
Transimit Freq Efror 17.487 Kz % of OBW Power “Transmit Freq Efror % of OBW Power
X dB Bandwidth 2940 MHz xd8 X dB Bandwidth xdB

0| Nov2s, 2024

a9 2:5529AM

)| Nov26, 2024

@9 25518 AM
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